
18

MK-S                                                                                               EXPLODED VIEW

Part# 168151



19

MK-S                                                                                                        PARTS LIST

ITEM DESCRIPTION QTY. PART#
1 Nut, Hex, 5/16 - 18 2 101196
2 Blade, mk-304d 4 x 080x 20mm - 5/8 1 150686
3 Nut, Hex, 1/4 - 20 2 151893
4 shim, 1/2 od x 5/16 id x .004” thk. 4 152519
5 tag, serial number, blank 1 157500-RW
6 screw, socket head set 10 -24 x 1/4 2 157552
7 drive screw, #7 x 5/16 round head 2 157849
8 nut, hex, nylk, 5/16 - 18 6 158289
9 casting, base comp 1 168169
10 assy, cutting head 1 168174
11 arm, pointer 2 168175
12 wheel, pointer 2 168176
13 bearing, wheel 8 168177
14 wheel, rubber 72mm 4 168178
15 screw, bhcs, 5/16 - 18 x 2 4 168195
16 wiper, rubber 1 168217
17 screw, bhcs, 5/16 - 18 x 1 2 168219
18 spacer, wheel 8mm x 12 .7mm x 10mm 4 168235
19 owners, manual, mk-s 1 168238
20 KNOB, 5/16 - 18 x 1 2 168239
21 stud, 5/16 - 18 x 5 1 168240
22 stud, 1/4 - 20 x 2-1/2 2 168241
23 screw, soc hd set, 5/16 18 x 3/8 1 168242
24 WRENCH, 1/8 HEX KEY 1 168263
25 LABEL, CARTON, MK-S 1 168553
26 nut, hex, nylk, m6 - 1.0 1 168048
27 waSHer, fender, 1/4 x 1 1 168049
28 screw, cap, soc hd, m6 x 1 x 150mm 1 169050
29 spacer, 1/4 x 11/16 x 3/4 1 168051
30 spring, torsion, 35 in-lb 1 168052
31 pin, stop, threaded 1 168085



20

MK-S                                                                                              Exploded view

MK-S Scoring Saw Kit, Vacuum
Part# 168186



21

MK-S                                                                                                        Parts List

ITEM DESCRIPTION QTY. PART#
1 nUT, 3/8 - 16 HEX 1 101188
2 WASHER 3/8 SAE FLAT 4 150923
3 screw, hex hd, 1/4  - 20 x 3/4 3 152370
4 nut, 3/8 - 16 nylok hex 1 152505
5 assy, vacuum pump w/handLE 110v 1 154741
6 bolt, 3/8 -16 x 2-1/2 hex head tap 1 155589
7 knob, tri plastic mk-770 2-1/4 1 156770-04
8 assy, pivot bar 1 168182
9 assy, vacuum base 1 168183

10 casTing, boss, pivot, - comp 1 168189
11 casting, cap, pivot, - comp 1 168191
12 bracket, center 1 168198
13 assy, marker holder 1 168247



22

MK-S                                                                                              Exploded view

Common Part Assy, Vacuum Pump 
w/handle 110V
Part# 154741



23

MK-S                                                                                                        Parts List

ITEM DESCRIPTION QTY. PART#
1 screw, 10-32 x 1/2 pan head phillips machine 4 151052
2 nut, hex, 14 - 20 4 151893
3 Nipple, 1/4 npt x close galv 3 152598
4 pump, vacuum manta core drill 1 154475
5 filter, water 1 154476
6 gauge, vacuum 1 154477
7 valve, petcock 1/4” mip 1 154488
8 base, vacuum pump 1 154495
9 buper, 1-12/ od x 1/4 id x 3/4 4 154496
10 fitting, t 1/4 x 1/4 x 1/4 npt 2 154497
11 elbow, 1/4mnpt street 1 154615
12 coupler, body 1/4 fnpt 1 154617
13 hose, air 3/8” id, 6’ 1 154656
14 SCREW, 1/4 - 20 X 3/4 FLAT HEAD PHILLIPS MACHINE 4 154657
15 FITTING, 1/4 MNPT X 3/8 BARB 2 154659
16 HOSE, FERRULE .625 ID BRASS 2 154660
17 GRIP, HANDLE 7/8 ID 1 158608



24

MK-S                                                                                               EXPLODED VIEW

Part# 168174
Cutting Head Assembly

ITEM DESCRIPTION QTY. PART#
1 Saw, makita 1 168149
2 casting, motor mt-comp 1 168171
3 casting, cover, comp 1 168173
4 screw, bhcs, #10 - 24 X3/4 3 168216
5 screw, flat hd, m4 - 7 x 30mm 4 168220



25

MK-S                                                                                               EXPLODED VIEW

Part# 168183
Vacuum Base Assembly

ITEM DESCRIPTION QTY. PART#
1 elbow, 1/4mnpt street 1 154615
2 coupling, plug, 1/14 x 1/4mnpt 1 154658
3 screw, 3/8 -16 x 1-3/4 hex hd 1 158398
4 gasket, 5/8 x 3/4 x 36 1 168185
5 casting, vacuum base-comp 1 168194


